## Module 4 Lecture Quiz

### **Question 1**

If a patient is admitted due to a complication of an outpatient surgery, the coder will select

- a complication code.
- a code for an extended stay.
- a code for the reason for surgery.
- an ICD-10-PCS code.

### **Question 2**

#### The diagnosis that is responsible for a patient's admission is

- potential diagnosis
- predominant diagnosis
- principal diagnosis
- essential diagnosis

# **Question 3**

Section II guidelines can be used

- in the inpatient setting.
- in the outpatient setting.